
North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix A A1 
93wqar06.doc DWM CN 138.5 

APPENDIX A 
ASSESSMENT METHODOLOGY GUIDELINES FOR EVALUATING DESIGNATED 

USE STATUS OF MASSACHUSETTS SURFACE WATERS 
 

The Clean Water Act (CWA) Section 305(b) water quality reporting process is an essential aspect of the 
Nation's water pollution control effort.  It is the principal means by which EPA, Congress, and the public 
evaluate existing water quality, assess progress made in maintaining and restoring water quality, and 
determine the extent of remaining problems.  By this process, states report on waterbodies within the 
context of meeting their designated uses.  These uses include: Aquatic Life, Fish Consumption, Drinking 
[...]
 - Outfall 014: 19.2 MGD maximum daily discharge of condenser cooling water plus intermittent heat recycle 
cooling water up to a temperature of 115°F within the four-hour period used to control biological fouling of the 
condenser systems.  
Outfall 015: emergency spillway overflow for coal pile runoff. 
 
No violations of temperature limits between January 2000 and August 2006 have been reported. 
 

PERMITTEE 
Eastern Tool and Stamping 

Company 

NPDES# 
MA0004634 

SEGMENT 
MA93-44 

The Eastern Tool and Stamping Company was authorized (MA0004634 issued July 1978) to discharge non-
contact cooling water via two outfalls to the Saugus River.  The company sent a letter to EPA in November 2005 
that they have gone out of business and therefore the permit has been terminated. 
 

 
PERMITTEE 

Essex Housing Authority 
NPDES# 

MA0029564 
SEGMENT 
MA93-46  

The Essex Housing Authority (EHA) was authorized (permit issued December 1999) to discharge an average 
monthly flow of 0.015 MGD of treated wastewater to Alewife Brook (a tributary to the Essex River).  The EHA 
whole effluent toxicity testing (LC50>100%, CNOEC=100% effluent limits) using Menidia beryllina as well as 
Arbacia punctulata for the chronic testing was required four times per year.  Other permitted parameters include 
Total Ammonia, TRC, BOD5, TSS, and Fecal Coliform.   
The ammonia-nitrogen concentrations reported for the effluent in the facility’s toxicity testing reports conducted 
between October 1999 and October 2005 (excluding reports for tests done in 2000 and 2001 which were not 
available for review) ranged from <0.1 to 15 mg/L (n=16).  The total residual chlorine concentrations in those 
same reports were reported to range from <0.05 to 1.12 mg/L (n=16) with 12 of the 16 measurements >0.05 
mg/L.   
The facility began operation/discharging in November 1969 although the first permit wasn’t issued until March 
1987.  The wastewater was connected to the Essex sewer system in December 2005 and therefore the permit 
needs to be terminated. 
 

PERMITTEE 
Easterly Inn 

NPDES# 
MA0025500 

NOT APPLICABLE 
 

A NPDES permit was issued to Easterly Inn in September 1975.  This permit is listed as becoming inactive on 
5/5/99 due to tie in to Gloucester WPCF (EPA Inactive list Aug 2004). 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E5 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
Eastman Gelatine Corporation 

NPDES# 
MA0003956 

SEGMENT 
MA93-05 

MA0003956 Eastman Gelatine Corporation is authorized (permit issued July 1989) to discharge non-contact 
cooling water (0.5 MGD average monthly flow) and storm water runoff from outfall 001 and storm water runoff 
from 18 other outfalls into Goldthwait Brook. The facility is engaged in the manufacturing of photographic gelatin 
and for barometric condenser cooling and electric generators. The wastewater generated from the gelatin 
process is discharged to the Peabody sewer system, which in turn is part of the South Essex Sewage District.   
 
Acute toxicity testing must be conducted using Ceriodaphnia dubia on grab samples collected from Goldthwaite 
Brook upstream and downstream of the Eastman Gelatine Corp. discharges.  These acute tests shall be 
performed seasonally and at least one test in the summer each year must be representative of wet weather 
while one test each year must be representative of dry weather conditions.  Two acute whole effluent toxicity 
tests of outfall #001 must also be conducted each year (one wet and one dry).  These toxicity testing 
requirements are monitor only (no permit limits). 
 
Note:  A new permit for this facility was signed on 27 September 2006, which will become effective on 1 
December 2006. 
 

PERMITTEE 
Federal Express 

NPDES# 
MA0033723 

SEGMENT 
MA93-39 

This permit is listed as becoming inactive as of 04/30/1999 because the discharge is now covered under the 
multisector general stormwater permit (EPA Inactive list Aug 2005). 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E6 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
General Electric Company – 

Lynn  

NPDES# 
MA0003905 

SEGMENT 
MA93-44 

General Electric Company – Lynn (GE Lynn) is authorized (MA0003905 issued September 1993) to discharge from permitted 
discharge outfalls along the northern bank of the Saugus River from Route 107 (Western Avenue) and Route 1A (General 
Edwards Bridge) in Lynn.  On July 5, 2000, operation of the Consolidated Drains Treatment System was initiated at this 
facility.  As a result, dry weather flows from eight permitted outfalls (001, 007, 010, 019, 027, 028, 030, 031 and 032) were 
combined so that they may be collected in concrete equalization tanks prior to discharge of treated effluent through Outfall 
027.  Current discharges at this plant are summarized as follows:  
 
003: average flow of 0.55 MGD up to 95°F and daily maximum 1.4 MGD of 105°F of non-contact cooling water (water 

supplied by city). 
005: average flow of 0.55 MGD up to 95°F and daily maximum 1.4 MGD of 105°F of non-contact cooling water (water 

supplied by city). 
014: average flow (discharge is intermittent) of 27 MGD up to 90°F and daily maximum 45 MGD of 95°F of non-contact 

cooling water (salt water).  As of April 2001, anti-foam chemical addition was initiated at this outfall to reduce levels 
of foam produced by the natural salinity of the Saugus River.  

018: average flow of 35.6 MGD up to 90°F and daily maximum 35.6 MGD of 95°F of non-contact cooling water. (salt 
water) from power generation equipment, boiler blowdown and steam condensate.   As of April 2001, anti-foam 
chemical addition was initiated at this outfall to reduce levels of foam produced by the natural salinity of the Saugus 
River. 

020:  In June 2000, the facility discontinued dry and wet weather discharge to outfall 020 with the exception of 
discharges of unused river water.  With approval of the EPA, GE is to report “no discharge” on the monthly and 
quarterly discharge monitoring reports for this outfall. 

027: average flow of 0.3 MGD up to 85°F and daily maximum 0.83 MGD of 90°F of stormwater runoff from roof and yard 
drains, steam condensate, oil coolers, and floor drainage.  As a result of the Consolidated Drains Treatment 
System, flow limits for dry weather discharges through outfall 027 have been increased to an average monthly dry 
weather flow of 0.5 MGD and a maximum daily dry weather flow of 1.0 MGD. 
029: average flow of 28.8 MGD up to 90°F and daily maximum 54.7 MGD of 95°F of non-contact cooling water from 

steam turbine test equipment and heat exchangers (salt water) most likely intermittent. 
 

Additionally the GE Lynn NPDES permit states “the thermal plumes from the station shall:  (a) not block zones of fish 
passage, (b) not interfere with spawning of indigenous populations, (c) not change the balanced indigenous population of the 
receiving water, and (d) have minimum contact with surrounding shorelines”.   

 
GE Lynn was required to develop a multi-year biomonitoring program, developed in conjunction with DMF, DEP, CZM and 
EPA, that at a minimum was to determine the following characteristics of intake water from the Saugus River:  

occurrence and abundance of species impinged and entrained,  
mortality of species impinged and entrained and  
Determine resulting losses to local spawning stocks.   

If the data revealed negative impacts to the Saugus River marine resources by the cooling water intake system, structural 
or operational modification to the intake system would be required.  Incidences of fish mortality associated with the plumes 
or unusual numbers of fish impinged on the intake traveling screens were to be reported to the regulatory agencies. 

 
The GE Lynn permit also required a storm water pollution prevention plan. 
 
No violations of temperature limits between January 2000 and August 2006 have been reported. 
 

PERMITTEE 
GLEN-MOR Fuel Oil Co. 

NPDES# 
MA0036897 

SEGMENT 
MA93-15 

This permit is listed as becoming inactive as of 10/28/1999 because the remediation was completed (EPA 
Inactive list Aug 2005). 
 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E7 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
City of Gloucester 

NPDES# 
MA0100625 

SEGMENT 
Gloucester Harbor (MA93-18) and 

Atlantic Ocean 
The City of Gloucester is authorized (MA0100625 issued August 2001) to discharge from the Gloucester Water 
Pollution Control Facility (WPCF) a flow of 5.15 MGD (annual average calculated monthly) of treated effluent from 
outfall# 001 to Massachusetts Bay.   This WPCF has been designed to accomplish only primary treatment.  The unit 
process flow diagram incorporates an aerated grit chamber followed by a comminutor for preliminary treatment.  
Primary clarification follows with chemical addition.  Polymer and ferric chloride are added to the wastewater prior to it 
entering the primary clarifiers to enhance BOD and TSS removals.  A Parshall flume, used for flow measurement, 
directs flow to the chlorine contact basins where sodium hypochlorite is added to disinfect the wastewater.  
Dechlorination, part of an upgrade, was made operational in February 2006 using sodium bisulfite.  During low tide, 
the effluent leaves the facility by gravity.  At medium to high tide, effluent pumps remove the effluent from the facility.  
An outfall pipe carries effluent over 5,000 feet off shore.  The outfall pipe extends 7/10ths of a mile beyond the 
breakwater that defines the harbor from the ocean.  The primary sludge is sent to gravity thickeners and then to either 
a holding tank or a belt-filter press for dewatering.  The dewatered sludge is hauled to Unity, ME to be composted 
(Millhouse 2006). 
 
The pH (6.0 to 8.5 SU limits) of the effluent between December 2001 and March 2006 ranged from 6.8 to 7.5 SU 
(n=18)(TOXTD database).  Ammonia-nitrogen concentrations of the effluent during the same time period ranged from 
3.1 to 31.4 mg/L (n=18)(TOXTD database).  The TRC (0.49 mg/L average monthly and 0.77 mg/L maximum daily 
limits) of the effluent between December 2001 and March 2006 ranged from <0.02 to 0.24 mg/L (n=18)(TOXTD 
database).  The facility’s whole effluent toxicity testing, (LC50 >100% effluent limit) using Mysidopsis bahia and Menidia 
beryllina as test species, is performed on a quarterly basis.  Other permitted parameters include BOD, TSS, Settleable 
Solids, Oil & Grease, Fecal Coliform Bacteria and Total Petroleum Hydrocarbons. 
 
The city of Gloucester is required to conduct receiving water, biological and toxics control monitoring as part of their 
NPDES permit, which is required by the 301(h) regulations.  The monitoring is conducted in the vicinity of the outfall 
outside of Gloucester Harbor proper and these data are available in annual reports. 
 
Gloucester Harbor: Five CSO discharges as well as a pump station bypass outfalls also discharge directly into 
Gloucester Harbor.  The Riverside Avenue (outfall # 011) and Grant Circle (outfall #012) Pumping Station Bypasses 
were reportedly eliminated in 1993.   
 
In May 2005, the City of Gloucester entered into a modified consent decree with EPA and MassDEP that will mitigate 5 
Combined Sewer Overflows (CSO) beginning in Spring 2006 (Millhouse 2006).  A phased approach will be used 
starting with the largest CSO.   The CSO’s/bypasses discharge directly into Gloucester Harbor.  Metcalf & Eddy, on 
behalf of the City of Gloucester, submitted on June 30, 2005 the Final Combined Sewer Overflow Revised Long-Term 
Control Plan.  The Plan included a description of the CSO system, baseline CSO activations and volumes, an 
assessment of a range of CSO control alternatives, and a recommended CSO abatement plan.  The Plan 
recommended a sewer separation program throughout much of the existing combined sewer areas.  The work (total 
estimated cost is $14.6 million) has been divided into three phases.  On September 2, 2005, after lengthy negotiations, 
DEP, EPA, and the City reached agreement on a federal modified consent decree (MCD), which established an 
enforceable schedule for the implementation of the recommended plan.  The sewer separation work is required to start 
in 2006 and to be completed by June 30, 2012.  This CSO work will dramatically reduce the activations and volumes of 
CSO discharges to Pavilion Beach and inner Gloucester Harbor.  The MCD also includes requirements for the City to 
proceed with additional work to address infiltration and inflow, and stipulated penalties where the City violates the 
requirements of the NPDES permit.  Upon completion of the work identified in the Plan and required under the MCD, 
the following reductions in CSO activations/volumes are expected:  

Discharge 
Point 

Description Annual  
Discharge Volume 

(MG) 

Activations 
(Events/Year) 

002 Mansfield Street Drain Western Ave CSO 0.14 1 
004 Rogers Street CSO 0.14 2 
005 Main Street CSO 0.06 1 
006 East Main Street CSO 0 0 

006A East Main Street CSO 0.01 1  
 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E8 
93wqar06.doc DWM CN 138.5 

 
PERMITTEE 

City of Gloucester, Babson 
Filtration Plant 

NPDES# 
MAG640012 

SEGMENT 
Alewife Brook (MA93-27) 

The Town of Gloucester is authorized (MAG640012 issued December 2002) to discharge treated effluent via 
one outfall to Alewife Brook.   
 

PERMITTEE 
City of Gloucester, West 

Gloucester Filtration Plant 

NPDES# 
MAG640013 

SEGMENT 
See Annisquam River System  

 
The City of Gloucester is authorized (MAG640013 issued December 2002) to discharge effluent from the West 
Gloucester Filtration Plant to the Little River.  There are plans to tie this discharge into the sewer but this has not 
yet been implemented. 
 

PERMITTEE 
Holiday Fitness Center 

NPDES# 
MA0033103 

SEGMENT 
MA93-15 

This permit is listed as becoming inactive as of 05/05/1999 because the facility tied into the MWRA system (EPA 
Inactive list Aug 2005). 
 

PERMITTEE 
City of Lynn 

NPDES# 
MA0100552 

SEGMENTS 
MA93-24, MA93-44, MA93-52 and MA93-53 

A new permit has been drafted for this facility.  However, the Lynn Water & Sewer Commission is currently authorized 
(MA0100552 issued in May 2000) to discharge an average monthly flow of 25.8 MGD to the Lynn Outer Harbor.  
When the influent flows exceed 75 MGD, the permittee is authorized to discharge combined primary and secondary 
treated effluent to the Lynn Inner Harbor through Outfall 002 and to the Lynn Outer Harbor through Outfall 001.  The 
facility is also permitted to discharge wet weather combined sewer overflows via five additional outfalls each of which 
is described below. 
Outfall 001:  Lynn Outer Harbor (MA93-53). Permitted parameters: Flow 25.8 MGD, average monthly (annual average is 
calculated and reported as a rolling average), pH 6.2 to 8.5 SU, TRC 0.14 mg/L average monthly and 0.247 mg/L maximum 
daily, LC50 > 100% effluent, C-NOEC> 5.26% effluent using three test species for either acute and/or chronic tests 
(Mysidopsis bahia, Menidia beryllina, and Arbacia punctulata) conducted 4x/year.  Other permitted parameters include: BOD, 
TSS, Fecal Coliform, Oil & Grease, Total Copper, and Total Nitrogen (report only).  Other report parameters are Flow and 
Fecal Coliform. 
Outfall 002:  Lynn Inner Harbor (MA93-52) Permitted parameters:  TRC 0.0075 mg/L, average monthly and 0.013 mg/L 
maximum daily. 
Other maximum daily permitted parameters: BOD, TSS and Oil & Grease. 
CSO Outfalls:  Outfall 003 (Summer Street Overflow to Saugus River - MA93-44), Outfall 004 (Market Street Overflow to 
Lynn Inner Harbor - MA93-52), Outfall 005 (Broad Street Overflow to Lynn Inner Harbor - MA93-52), and Outfall 006 
(Sanderson Avenue Overflow to Nahant Bay MA93-24).  Outfall 007 (Washington Street Overflow to Lynn Inner Harbor - 
MA93-52) was sealed. 
 
TOXTD database:  pH in effluent ranged from 7.9 to 8.6 SU, Ammonia-nitrogen ranged from 6.7 to 29.5 mg/L and TRC 
ranged from <0.1 to 0.54 mg/L (reports submitted from July 2000 to March 2006). 
 
According to Kevin Brander (MassDEP), the LWSC, DEP, and EPA agreed to terms on a Second Modified Consent Decree 
(SMCD), which was executed on June 29, 2001.  The SMCD included requirements for sewer separation work, which would 
result in elimination of three of the Commission’s four CSO discharges: 003, 004, 005, and 006.  The SMCD required the 
Commission to proceed with sewer separation work and I/I work in the 003 system, and conduct follow-up monitoring to 
determine if further actions are needed to eliminate this outfall. 
 
The SMCD required outfall 006 to be eliminated by December 31, 2003, outfall 005 to be eliminated by December 31, 2006, 
and outfall 006 to be eliminated by December 31, 2009.  During implementation of the sewer separation work to achieve this 
outcome, it was discovered that 900 acres of the city thought to be served by separate sewer and drain systems were in fact 
combined systems, and that the ongoing design fro the SMCD sewer separation work would fail to achieve the intended 
benefits.  The Commission has since developed and submitted an October 2004 Supplemental CSO Facilities Plan (SFP).  
The recommendations from that plan are to proceed with $55 million in I/I projects, sewer separation projects, and CSO 
storage facilities.  This would be in addition to the $80 million spent to date by the Commission on CSO abatement actions. 
 
DEP and EPA are continuing to review the recommendations in the SFP, and discussions have been focused on identifying 
and proceeding with projects to eliminate CSO discharges to King’s Beach.  There has been a Draft CSO 006 Sewer Service 
Area Regulator Evaluation Study submitted as a result of these ongoing discussions, and I/I projects and regulator 
modification are now proceeding with the goal of eliminating the 006 discharge. 
 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E9 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
Lynnfield Center Water District 

NPDES# 
MAG640017 

SEGMENT 
MA93-30 

This permit authorizes the Lynnfield Center Water District (MAG640017 issued June 2004) to discharge effluent 
from the water treatment facility to Beaverdam Brook.  No aluminum is allowed to be discharged. 
 

PERMITTEE 
Town of Manchester WWTP 

NPDES# 
MA0100871 

SEGMENT 
MA93-25 

The Town of Manchester is authorized (MA0100871 issued in December 2004) to discharge 0.67 MGD (average 
monthly limit from June to November) and 1.2 MGD (average monthly limit from December to May) of treated 
effluent from the Manchester wastewater treatment plant (WWTP).  An annual average flow limit of 0.67 MGD 
(calculated monthly) is in place.  The treated effluent from the WWTP outfall# 001 is discharged into Manchester 
Harbor (considered part of Salem Sound in this report) near Sauli Rock.  The Manchester WWTP, an extended 
aeration activated sludge process, was upgraded in 1998/1999.  Inflow and infiltration (I&I) work was performed 
in the downtown area in 2005 (Sibbalds 2006). 
 
The WWTP flow diagram begins with preliminary treatment that consists of a grinding device and a settling tank 
for grit.  Influent wet well pumps elevate the flow before it enters the aeration tanks that are equipped with small 
bubble diffusers to produce dissolved oxygen.  Soda ash is added to the head of aeration for alkalinity 
restoration due to nitrification.  Secondary sedimentation follows the aeration tanks.  Flow from the 
sedimentation units enters a flash-mixing tank where sodium hypochlorite is added for disinfection.  Effluent 
pumps remove the effluent flow from the facility and direct it to the outfall pipe.  The outfall pipe extends 8,900 
feet off shore (Sibbalds 2006).  Waste activated sludge removed from the secondary sedimentation units is 
pretreated with polymer and then is sent to a rotary thickener.  The thickened sludge is hauled to the Upper 
Blackstone Water Pollution Abatement District, located in Millbury Massachusetts, to undergo further treatment 
(Sibbalds 2006). 
 
The ammonia-nitrogen concentration (no limit currently exists) of the effluent between March 2000 and 
September 2005 ranged from 0.2 to 1.2 mg/L (n=12)(TOXTD database).  The pH (6.5 to 8.5 SU limit) of the 
effluent for the same time period ranged from 6.7 to 8.5 SU (n=12)(TOXTD database).  The TRC (1.0 mg/L 
maximum daily limit) of the effluent between March 2000 and September 2005 ranged from 0.03 to 0.14 mg/L 
(n=10)(TOXTD database).  The Manchester WWTP’s whole effluent toxicity testing (LC50>50% 2004 permit limit) 
using Menidia beryllina is performed twice per year.  The NPDES permit issued in September 1999 required 
testing with Mysidopsis bahia and Menidia beryllina.  The toxicity test results will reflect the use of both species 
since most of the toxicity data was collected during the period when both species were required to be evaluated.  
Other 2004 permitted parameters include BOD, TSS, and Fecal Coliform.  TKN, Total Nitrate and Nitrite, and 
Total Ammonia Nitrogen are report only.   
 

PERMITTEE 
Town of Manchester By-The-

Sea, Gravelly Pond WTP 

NPDES# 
MAG640003 

SEGMENT 
MA93028 

The Town of Manchester By-The-Sea is authorized (MAG640003 issued in February 2001) to discharge effluent 
from the water treatment facility to Gravelly Pond.   
 

PERMITTEE 
Town of Marblehead 

Sargent Road Pump Station  

NPDES# 
MA0100374 

NOT APPLICABLE 
Discharge into Massachusetts Bay. 

The Town of Marblehead is authorized (MA0100374 issued September 1994, expired September 1999) under 
emergency conditions to discharge from the Sargent Road Pump Station to Massachusetts Bay.  Emergency 
conditions can be defined simply as a back up in the sewerage system that occurs typically with high water 
volume events starting at the South Essex Sewerage District and working its way back to the Sargent Road 
Pump Station (McCollum 2006).  Flow that must be diverted is screened and chlorinated prior to it being 
discharged into Massachusetts Bay. 
 
The Town of Marblehead has begun the process of installing a Supervisory Control and Data Acquisition 
(SCADA) system for the water and sewer systems.  Sherwood Road and Phillip Street installations are close to 
completion, however, it will take several years to complete the installation for the entire town (McCollum 2006). 
 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E10 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
New England Detroit Diesel 

NPDES# 
MA0026247 

SEGMENT 
MA93-34 

New England Detroit Diesel-Allison, Inc. of Wakefield (MA0026247).  This facility is engaged in the rebuilding 
and testing of engine components.   A new permit was just reissued for this facility (effective January 2007), 
which authorizes the discharge of stormwater runoff (Outfall 001A), 0.086 MGD of process water from the engine 
dynamometer (Outfall 001B), and 0.086 MGD of process water from the chassis dynamometer (Outfall 001C) 
which all combine and flow through outfall 001 which then discharges to a one-mile long surface drainage 
channel that flows to the Saugus River.  City water is used as the source for the dynamometers so the permit 
also requires monitoring for TRC.  This permit also requires that a best management plan/storm water pollution 
prevention plan be updated and implemented. 
 
The prior permit was issued in March 1986 (formerly to Power Products, Inc.) to discharge 0.0035 MGD average 
monthly (0.005 MGD daily maximum) of non-contact cooling water plus stormwater run-off from outfall 001 to a 
surface drainage channel to the Saugus River.   
 

PERMITTEE 
Northeast Petroleum 

Pocahantas Fuel Company 

NPDES# 
MA00024732 

SEGMENT 
MA93-01 

Northeast Petroleum Pocahantas Fuel Company was authorized (MA00024732 issued November 1978 –permit 
formerly issued to White Fuel Corporation) to discharge stormwater from their treatment facility via outfall #001 
to the Waters River.  The company went out of business and the permit has been terminated (EPA Inactive list 
Aug 2004).  
 
 

PERMITTEE 
OSRAM/Silvania, Inc. 

NPDES# 
MA0003859 

SEGMENT 
MA93-02 

This permit is listed as becoming inactive as of 10/27/98 because the discharge was terminated (originally 
issued to GTE Sylvania Inc.) (EPA Inactive list Aug 2004). 
 

PERMITTEE 
OSRAM/Silvania, Inc. 

NPDES# 
MA0025411 

SEGMENT 
MA93-01 

This permit is listed as becoming inactive as of 5/23/96 (originally issued to GTE Sylvania Inc.) (EPA Inactive list 
Aug 2004). 
 

PERMITTEE 
 City of Peabody, Coolidge 

Avenue WTP 

NPDES# 
MAG640006 

SEGMENT 
MA93074 

The city of Peabody is authorized (MAG640006 issued August 2004) to discharge of treated (lagoons) filter 
backwash water from the Coolidge Avenue Water Treatment Facility (WTF) to Spring Pond [North Basin] (also 
known as lower Spring Pond.   
 

PERMITTEE 
Peabody Municipal Light Plant 

NPDES# 
MA0023132 

SEGMENT 
MA93-39 

The permit authorizing the Peabody Municipal Light Plant to discharge to Proctor Brook expired 7/28/99 because 
the plant had been dismantled (EPA Inactive list Aug 2004). 
 

PERMITTEE 
Refuse Energy Systems 

Company (RESCO) 

NPDES# 
MA0034045 

SEGMENT 
MA93-15 

Refuse Energy Systems Company was authorized (MA0034045 issued September 1992) to discharge diffuse 
sheet flow from the Saugus Landfill to a tributary of the Pines River.  This permit is listed as expired as of 
September 1997 (EPA Inactive list Aug 2004).   
 
 

PERMITTEE 
Town of Rockport Water 

Treatment Plant 

NPDES# 
MAG640021 

SEGMENT 
MA93011 

The Town of Rockport is authorized (MAG640021 issued February 2001) to discharge effluent from water 
treatment facility to Cape Pond. 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E11 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
Rockport WWTP 

NPDES# 
MA0100145 

SEGMENT 
Sandy Bay which is outside of 

Rockport Harbor proper  
(See MA93-17)  

The Town of Rockport is authorized (MA0100145 issued in July 2004) to discharge a flow of 0.8 MGD (annual 
average calculated monthly) of treated effluent from the Rockport Wastewater Treatment Plant (WWTP) via 
outfall# 001 to Sandy Bay.  A consent decree and an amended consent decree were signed by the Town of 
Rockport (Board of Selectman and Board of Public Works and the MassDEP in December 1998 and May 2003, 
respectively, to address inflow and infiltration (I&I) concerns.  The I&I work has been on going.  Upgrading the 
aeration equipment to fine-bubble diffusers, covering the basins, and treating the air with a biofilter addressed 
odors problems from the aeration basins at the facility.  Construction began in 2004 and the new components 
became operational in 2005 (Wonson 2006). 
 
The Rockport WWTP, designed with an extended aerated activated sludge process, begins treatment of the 
wastewater by settling grit then removing it by a degritting process.  Screening is accomplished by the use of two 
bar racks in series.  Flow measurement is determined by the use of a Parshall flume.  Biological treatment takes 
place in the aeration basins and secondary sedimentation units follow to promote the settling of solids.  Gaseous 
chlorine is added to a manhole where clarified effluent flows for disinfection and a 25-minute contact time before 
the treated effluent reaches the end of the outfall pipe.  Waste activated sludge that is removed from the 
secondary treatment process undergoes aerobic digestion.  Lime is added to thicken the digested sludge.   The 
sludge is then conditioned with polymer prior to dewatering by a belt-filter press.  During the colder months, the 
dewatered sludge is hauled to Brickend Farm in Hamilton to be land applied.  During the warmer months, the 
dewatered sludge is hauled to a privately operated composting facility located in Ipswich (Wonson 2006). 
 
The pH (6.5 to 8.5 SU limit) of the effluent between January 2000 and March 2006 ranged from 5.4 to 7.6 SU.  
Three pH measurements were below 6.5 SU of the 13 results reported (TOXTD database).  The ammonia-
nitrogen concentration (no limit currently exists) of the effluent during the same time period ranged from 0.10 to 
22.0 mg/L (n=13)(TOXTD database).  The TRC (0.26 mg/L, average monthly and 0.46 mg/L, maximum daily 
limits) of the effluent between January 2000 and March 2006 were all <0.02 mg/L (n=12)(TOXTD database).  
The Rockport WWTP’s whole effluent toxicity testing (LC50>100% limit) using Menidia beryllina is performed 
twice per year.  Other permitted parameters include BOD, TSS, and Fecal Coliform. 

 
PERMITTEE 

Salem Oil & Grease Company 
NPDES# 

MA0025372 
SEGMENT 
MA93-39 

This permit is listed as becoming inactive as of 2/18/04 (EPA Inactive list Aug 2004). 

 
PERMITTEE 

Shore Cliff Deaconess 
Retirement Home WWTP 

NPDES# 
MA0027391 

SEGMENT 
(Not applicable) Mass Bay 

The Shore Cliff Deaconess Retirement Home was authorized (MA0027391 issued in June 2005) to discharge a 
flow of 0.004 MGD (average monthly) of treated effluent from an on-site wastewater treatment facility (WWTF) 
via outfall# 001 to Massachusetts Bay (Atlantic Ocean).  Plans to undergo new construction involving the 
Retirement Home and the WWTF unofficially ran into neighborhood opposition according to an employee of the 
City of Gloucester’s Assessor’s Office.  The residents were relocated elsewhere and the Retirement Home went 
out of business around the time that the June 2005 NPDES permit was issued.  The former NPDES permit was 
issued for the facility in September 1999.  The facility was required to test for acute whole effluent toxicity 2 times 
per year using Mysidopsis bahia and Menidia beryllina with a limit of LC50>50% effluent.  Between March 2000 
and March 2004, the LC50’s for M. bahia and M. beryllina were all >100% effluent (n=8) (TOXTD database). 

 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E12 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
South Essex Sewerage District 

WWTP 

NPDES# 
MA0100501 

SEGMENT 
MA93-25 

The SESD is authorized (MA0100501 issued in February 2001) to discharge treated effluent from the SESD 
(WWTP) via outfall# 001 to Salem Sound.  The facility was upgraded to secondary treatment with dechlorination 
as of June 1998.  Four permit conditions were appealed by the permittee – the flow limit (29.71 MGD annual 
rolling average) and monitoring requirements, the TRC limit (0.24 mg/L average monthly, 0.338 mg/L maximum 
daily) and monitoring requirements, the infiltration/inflow requirements and the ambient monitoring program 
requirement to study the benthic community in the vicinity of the outfall in Salem Sound.  EPA withdrew the 
contested permit requirements in a letter dated 10 September 2001. 
 
The South Essex Sewer District begins treatment with several bar screens and a single channel monster located 
at pump stations within the collection system. Flow is measured with magnetic meters at the pump stations (to 
determine the flow from the contributing communities which make up the district). At the treatment facility the 
wastewater starts with 4 aerated grit chambers. Grit is removed from the chambers via clamshell crane and land 
filled. This is followed by 7 rectangular clarifiers with effluent end scum skimmers. Primary sludge and scum are 
pumped to a holding tank. Secondary treatment is composed of four, five-stage pure oxygen reactors followed 
by 7stacked rectangular clarifiers. Disinfection is accomplished by sodium hypochlorite followed by sodium 
bisulfite for dechlorination. Waste activated sludge is blended with primary sludge and scum, amended with 
polymer and treated on 4 belt filter presses. Sludge cake is disposed of offsite via Cynagro sludge handling 
services. 
 
The pH (6.5 to 8.5 SU limit) of the effluent between February 1999 and April 2006 ranged from 6.87 to 7.97 SU 
(TOXTD database).  The ammonia-nitrogen concentration (no limit currently exists) of the effluent during the 
same time period ranged from 9.1 to 31 mg/L (n=30)(TOXTD database).  Effluent TRC concentrations between 
February 1999 and August 2005 were all <0.05 mg/L (n=30)(TOXTD database).  The SESD whole effluent 
toxicity testing (LC50>100% limit) using Mysidopsis bahia and Menidia beryllina is performed four times per year.  
Other permitted parameters include CBOD5, TSS, and Fecal Coliform. 
 
(Note:  This facility was the recipient of the 2005 EPA New England Exemplary Performance Award). 
  

PERMITTEE 
Spir- it, Inc. 

NPDES# 
MA0034452 

SEGMENT 
MA93-31 

Spirit, Inc. had applied (MA0034452 in December 1992) to discharge non-contact cooling water to Wakefield 
Brook, which flows into the Mill River.  The facility closed-looped their non-contact cooling water discharge in 
December 1999 and no longer discharges to the brook.  The permit needs to be terminated by EPA. 
 

PERMITTEE 
Sports Oil Corporation 

NPDES# 
MA0032671 

SEGMENT 
MA93-15 

This permit is listed as becoming inactive as of 03/26/1999 based on agency (EPA) determination (EPA Inactive 
list Aug 2005). 
 

PERMITTEE 
Stahl USA (formerly 
Permuthane, Inc.) 

NPDES# 
MA0028584, MA0035467, 

MA0028215 

SEGMENT 
MA93-05 

MA0028584 is listed as becoming inactive as of 3/01/2000 (EPA Inactive list Aug 2004) because the property 
was sold. 
MA0035467 is listed as becoming inactive as of 12/12/2002 (EPA Inactive list Aug 2004) because the flow was 
tied into SESD. 
MA0028215 was comprised of non-contact cooling water and boiler condensate with chemical additives, which 
was closed-looped as of March 2003.  This permit was terminated in September 2005. 
 
 



 

North Shore Coastal Watersheds 2002 Water Quality Assessment Report Appendix E E13 
93wqar06.doc DWM CN 138.5 

PERMITTEE 
Town of Swampscott 

NPDES# 
MA0101907 - now terminated 

SEGMENT 
MA93-24 

The Swampscott WWTP discharge from outfall 001 to Nahant Bay authorized by the NPDES permit MA0101907 
was tied into the LWSC facility on 2 June 1992.  The town was also authorized in the permit to discharge from 
three stormwater outfalls (described as “contaminated stormwater”) described below: 
  002:  Sculpin Way Drain to Nahant Bay. 
  003:  Marshall Brook Drain to Nahant Bay. 
  004:  New Ocean Street Underdrain intermittent discharge to Stacey Brook. 
Note:  In October 1992, EPA determined that a NPDES permit was no longer required for these discharges.  
While discharges from outfall 002 and 003 stormdrains are currently permitted by the towns stormwater permit 
MAR041064, chlorinated stormwater from outfall 004 is not authorized by MAR041064. 
The 004 discharge point is adjacent and just north of the Stacey Brook box culvert from the City of Lynn.  The 
town of Swampscott continues to operate a chlorination system during the summer months, to disinfect flows 
from the 004 outfall to King’s Beach during the swimming season.  The practice of chlorinating the outfall and/or 
the receiving stream is not in compliance with Massachusetts Water Quality Standards without a duly issued 
NPDES permit.  DEP and EPA are now evaluating the quantity and quality of this discharge, in order to 
determine the need for permitting, and establishing effluent limitations. 
 

PERMITTEE 
Thermadyne – Danvers 

NPDES# 
MA0034819 

SEGMENT 
Frost Fish Brook (MA93-36) 

An emergency exclusion to discharge from a groundwater remediation system at Thermadyne Wingaersheek 
Building– Danvers was issued in January 1992.  The system was in place and discharging in September 1999 
and was expected to be actively discharge for one to two more years.  The contaminants of concern were 1-1-
Dichloroethane, 1,1,1-Trichloroethane; Trichloroethylene and Tetrachloroethylene.  A site visit conducted in 
November 2005 reported no evidence of a discharge.  EPA has closed out the application file. 